
ARN #58550   Page 0 
 

 

DRAFT  

UPPER SUGAR CREEK WATERSHED MANAGEMENT PLAN 

BOONE, CLINTON, MONTGOMERY AND TIPPECANOE COUNTIES, INDIANA 

 

 
 

A PROJECT OF THE 
MONTGOMERY COUNTY SOIL AND WATER CONSERVATION DISTRICT 

2036 E. LEBANON DRIVE 
CRAWFORDSVILLE INDIANA  47933 

 
 

SARA PEEL, CLM 
LOWER PIGEON CREEK PROJECT COORDINATOR 

1610 N. AUBURN STREET 
SPEEDWAY, INDIANA 46224 

  



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 1 

 

UPPER SUGAR CREEK WATERSHED MANAGEMENT PLAN 
BOONE, CLINTON, MONTGOMERY AND TIPPECANOE COUNTIES, INDIANA 

 
TABLE OF CONTENTS 

 
1.0 WATERSHED INTRODUCTION .................................................................................................... 1 
[...]
erodibility index values are those that are located on steep slopes and are easily moved by wind, water, 
or land uses. Figure 7 details locations of highly erodible soils within the Upper Sugar Creek Watershed. 
Highly erodible soils cover 58.7% of the watershed or 119,1712 acres. Highly erodible soils are found 
throughout the watershed with generally lower density in northwest Montgomery County, southeast 
Tippecanoe County and along the main stem of Sugar Creek.  

 
Figure 7. Highly erodible land in the Upper Sugar Creek Watershed.   
 
2.5.3 Hydric Soils 
Hydric soils are those which remain saturated for a sufficient period of time to generate a series of 
chemical, biological, and physical processes. The oxidation and reduction of iron in the soil, or “redox”, 
causes color changes characteristic of prolonged fluctuations in the water table. After undergoing these 
processes, the soils maintain the resultant characteristics even after draining or use modification 
occurs. Watershed stakeholders are concerned about the conversion of wetlands into agricultural and 
urban land uses. Approximately 73,151 acres (35.7%) of the watershed was covered by hydric soils 
(Figure 8). Hydric soils are limited to agricultural flatland located away from streams. As these soils are 
considered to have developed under wetland conditions, they are a good indicator of historic wetland 
locations and therefore will be revisited in the land use section.  
 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 14 

 

 
Figure 8. Hydric soils in the Upper Sugar Creek Watershed.   
 
2.5.4 Tile-Drained Soils 
Soils drained by tile drains cover 155,499 acres or 76% of the Upper Sugar Creek Watershed as 
estimated utilizing methods detailed in Sugg (2007). This method of drainage is widely used in row crop 
agricultural settings within the watershed and has become even more intensively used within the last 
ten years. This results in altered hydrology, allowing the water to drain from the landscape more quickly 
to improve conditions for farming, but also potentially exacerbating downstream flooding and incising 
streams which cuts them off from their natural floodplains. In these areas, materials such as nutrients 
applied to agricultural soils are directly transported downstream, bypassing natural features such as 
filter strips that might otherwise filter out or assimilate nutrients.  As the demands of production on 
each acre of land increases more tile is put in, typically in a network or series as extensive as 30 to 50 
foot spacing between tiles.  Impacts on stream water quality can be reduced by the use of tile control 
structures and drainage water management. Based on our analysis, tile-drained soils are found 
throughout the watershed with the exception of the mainstem of the Sugar Creek, along the lower 
portions of Little Sugar Creek and Walnut Fork-Sugar Creek and throughout the Town of Lebanon 
(Figure 9). Most of these areas are relatively flat where drainage augmentation is required to move 
water from agricultural fields in order to produce row crops. In these areas, materials applied to 
agricultural soils are directly transported to downstream waterbodies. 
 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 15 

 

 
Figure 9. Tile-drained soils in the Upper Sugar Creek Watershed.  
 
2.6 Wastewater Treatment 
2.6.1 Soil Septic Tank Suitability 
Throughout Indiana, households depend upon septic tank absorption fields in order to treat 
wastewater. Seven soil characteristics, including position in the landscape, soil texture, slope, soil 
structure, soil consistency, depth to limiting layers, and depth to seasonal high water table, are utilized 
to determine suitability for on-site septic treatment. Septic tanks require soil characteristics that allow 
for gradual movement of wastewater from the surface into the groundwater. A variety of 
characteristics limit the ability for soils to adequately treat wastewater. High water tables, shallow soils, 
compact till, and coarse soils all limit soils abilities in their use as septic tank absorption fields. Specific 
system modifications are necessary to adequately address soil limitation; however, in some cases, soils 
are too poor for treatment and therefore prove inadequate for use in septic tank absorption fields. 
 
Until 1990, residential homes located on 10 acres or more and occurring at least 1,000 feet from a 
neighboring residence were not required to comply with any septic system regulations. In 1990, a new 
septic code corrected this loophole. Current regulations address these issues and require that individual 
septic systems be examined for functionality. Additionally, newly constructed systems cannot be 
placed within the 100-year floodplain and systems installed at existing homes must be placed above the 
100-year flood elevation. However, many residences grandfathered into this code throughout the state 
have not upgraded or installed fully functioning systems (Krenz and Lee, 2005). In these cases, septic 
effluent discharges into field tiles or open ditches and waterways and will likely continue to do so due to 
the high cost of repairing or modernizing systems ($4,000 to $15,000; ISDH, 2001). Lee et al. (2005) 
estimates that 76,650 gallons of untreated wastewater per system is expelled in the state of Indiana 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 16 

 

annually. The true impact of these systems on the water quality in the watershed cannot be determined 
without a complete survey of systems. 
 
The NRCS ranks each soil series in terms of its limitations for use as a septic tank absorption field. Each 
soil series is placed in one of three categories: severely limited, moderately limited, and slightly limited. 
Some soils are also unranked. Severe or very limited limitations delineate areas whose soil properties 
present serious restrictions to the successful operation of a septic tank tile disposal field. Using soils 
with a severe limitation increases the probability of the system's failure and increases the costs of 
installation and maintenance. Areas designated as having moderate or somewhat limited limitations 
have soil qualities which present some drawbacks to the successful operation of a septic system; 
correcting these restrictions will increase the system's installation and maintenance costs.  Slight 
limitations delineate locations whose soil properties present no known complications to the successful 
operation of a septic tank tile disposal field. Use of soils that are rated moderately or severely limited 
generally require special design, planning, and/or maintenance to overcome limitations and ensure 
proper function.  
 
Watershed stakeholders are concerned about the lack of maintenance associated with septic tanks, the 
use of soils that are not suited for septic treatment, and the presence of straight pipe systems within 
the watershed. These concerns are exacerbated by the fact that severely limited soils cover essentially 
the entire watershed (Figure 10). Nearly 202,334 acres or 98.9% of the watershed is covered by soils 
that are considered very limited for use in septic tank absorption fields.  Approximately 425 (0.2%) 
acres are somewhat limited meaning that these soils are generally suitable for septic systems. The 
remaining 1,623 acres (0.7%) not rated for septic usage as it is not generally industry standard to install 
a septic system in these geographic locations. 
 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 17 

 

 
Figure 10. Suitability of soils for septic tank usage in the Upper Sugar Creek Watershed.   
 
Septic systems that are properly designed and maintained should not serve as a source of 
contamination to surface waters. However, septic systems do fail for a variety of reasons. Common soil-
type limitations which contribute to failure are seasonal high water tables, compact glacial till, bedrock, 
coarse sand and gravel outwash and fragipan. When these septic systems fail via surface breakouts or 
due to inadequate soil filtration there can be adverse effects to surface waters due to E. coli, nitrate and 
total phosphorus (Horsely and Witten, 1996). Septic systems contain all the water discharged from 
homes and businesses and can be significant sources of pathogens and nutrients. 
 
2.6.2 Wastewater Treatment  
Several facilities which treat wastewater and are permitted to discharge the treated effluent are 
located within the watershed. These facilities are regulated by National Pollution Discharge Elimination 
System (NPDES) permits. These include several wastewater treatment plants ranging in size from 
small, local plants to larger, publicly-owned facilities, and school facilities. In total, six NPDES-regulated 
facilities are located within the watershed (Figure 11). Wastewater treatment plant septage sludge is 
applied to approximately 5,397.6 acres of the Upper Sugar Creek Watershed. Table 5 details the NPDES 
facility name, activity, and permit number. More detailed information for each wastewater facility is 
discussed below. 
 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 18 

 

 
Figure 11. NPDES-regulated facilities, wastewater treatment plant service areas, land application 
of sludge and dense unsewered, dense housing locations within the Upper Sugar Creek Watershed. 
 
Table 5. NPDES-regulated facility information.  

NPDES ID Facility Name Volume (MGD) 

IN0020443 COLFAX WWTP, TOWN OF 0.11 

IN0020818 LEBANON WWTP 3.4 

IN0022721 DARLINGTON MUNICIPAL WWTP 0.13 

IN0024589 THORNTOWN WWTP 0.16 

IN0041157 WESTERN BOONE JR/SR HIGH SCHOOL 0.04 

IN0054682 NUCOR STEEL CORP 1.17 

 
2.6.3 Municipal Wastewater Treatment  
In the relatively rural Upper Sugar Creek Watershed, there are six wastewater treatment facilities 
located within and discharging to Sugar Creek or a tributary including the Town of Colfax Waste Water 
Treatment Plant (WWTP), Lebanon WWTP, Darlington Municipal WWTP and Thorntown WWTP. This 
list also includes the Western Boone Jr/Sr High School and one corporate discharger (Figure 11). None 
of these facilities possess combined sewer overflows. 
 
The Town of Colfax currently operates a Class I, 0.110 MGD extended aeration treatment facility 
consisting of a gravity system to the plant lift station, an influent flow meter, a flow distribution box, a 
comminutor with bar screens, a 200,000-gallon equalization tank with blowers, dual 61,800-gallon 
aeration tanks, dual 16,050-gallon clarifiers, dual sludge holding tanks, a 2,690-gallon chlorine tank, 
chlorination by chlorine gas, dechlorination by sulfur dioxide and a final flow meter. Final solids are 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 19 

 

hauled by a licensed contractor. In the last quarter of 2021, the Town of Colfax received a grant from 
OCRA to study wastewater and storm drains after receiving multiple effluent limit violations as a direct 
result of the facility being hydraulically overloaded. The collection system evaluation generated an 
unsatisfactory rating. A records review indicates that two Sanitary Sewer Overflow (SSO) events 
occurred during 2019. , Numerous unreported overflow events also occurred at three different locations 
at the WWTP. Additionally, the collection system area was rated as unsatisfactory due to the facility 
experiencing excessive inflow and infiltration (I/I) in the collection system which continues to 
hydraulically overload the wastewater treatment plant. The Town of Colfax is working on upgrades to 
the facility to remedy additional issues such as no alternative power source, lack of any alarm system 
for the facility and flow measurement issues. 
 
The City of Lebanon WWTP currently operates a Class III, 3.4 MGD activated sludge treatment facility 
with a peak design capacity of 8.6 MGD. Treatment consists of an influent flow meter, headworks with 
a mechanical fine screen and manual bypass bar screen, a head tank, an aerated grit tank, four 
oxidation ditches, two secondary clarifiers, chlorination/dechlorination facilities, chemical phosphorus 
removal facilities and an effluent flow meter. Sludge treatment consists of three aerobic digesters and a 
centrifuge for dewatering. Dewatered and/or liquid sludge is hauled offsite. Excessive wastewater flows 
greater than the 8.6 MGD peak design capacity are directed to a flow equalization basin (0.75 MG 
capacity), where it is held prior to being reintroduced to the influent for full treatment. If peak flows 
exceed the 8.6 MGD peak design capacity and the storage capacity of the equalization basin is 
exceeded, the equalization basin overflows into the chlorine contact tank via bypass Outfall 101. Outfall 
101 is located at Latitude: 40° 3' 3" N, Longitude: 86° 28' 59" W, which is located on Prairie Creek. Due 
to regular sanitary sewer overflows during heavy rain events, The City of Lebanon is currently (2022) 
working on a forced main reroute to alleviate this issue. The additional external outfall will take the 
facility from a 3.5 MGD to 5.0 MGD upon completion. 
 
The Town of Darlington operates the Town of Darlington Wastewater Treatment Plant, a minor 
municipal wastewater treatment plant located on State Road 47. The permittee is authorized to 
discharge to Honey Creek then into Sugar Creek in accordance with the effluent limitations, monitoring 
requirements and other conditions set forth in their permit. In September of 2021, the operation was 
rated as unsatisfactory. At the time of the inspection there were excessive solids in the form of sludge 
and thick algae that was holding onto sludge being discharged from the final clarifier and into the 
disinfection chamber as well as the final effluent channel. Maintenance was rated as unsatisfactory due 
to an inadequate preventative maintenance program. Sludge disposal was rated as unsatisfactory due 
to a high solids inventory throughout the facility. The Darlington WWTP is applying more liquid chlorine 
and chlorine tablets to mitigate the algae levels, as well as power washing the clarifiers and skimming 
debris as needed.  
 
The Town of Thorntown currently operates a Class I, 0.16 Million Gallons per Day (MGD) continuous 
flow-through lagoon facility consisting of an influent flow meter, a 16.1-acre lagoon which has been 
divided into two cells with floating curtains, two solar-powered floating mixers, 
chlorination/dechlorination facilities and an effluent flow meter. Plant design peak flow is 0.16 MGD. As 
of July of 2021, IDEM found that the Thorntown WWTP is in significant noncompliance due to 
continuing ammonia-nitrogen effluent violations. As of May 2022, the Town of Lebanon is in the 
process of designing and building a new WWTP.  
 
The Western Boone School Corporation operates the Western Boone Junior-Senior High School 
Wastewater Treatment Plant, a minor semi-public wastewater treatment plant. The permittee is 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 20 

 

authorized to discharge to Riggins Ditch in accordance with the effluent limitations, monitoring 
requirements, and other conditions set forth in the permit. In a November 2016 inspection, IDEM noted 
that the operation was rated as unsatisfactory due to their current flow meter not reading properly. 
IDEM also noted that Western Boone Junior High School self-reported violations of the effluent limits 
for pH and BOD. Western Boone Junior High has since worked to mitigate these issues and in October 
of 2021 received a Satisfactory Compliance evaluation.  
 
Nucor Steel Corp operates a privately owned facility that manufactures steel. At this facility, plant 
operations result in an average discharge of 0.147 million gallons per day of noncontact cooling water in 
Walnut Fork via Eperson Ditch in Montgomery County. In a December 2021 inspection, IDEM noted 
that the operation was rated as unsatisfactory and noted that receiving waters appearance was rated as 
unsatisfactory due to excessive solids noted in the receiving stream and turbidity at the outfall.  
 
2.6.4 Unsewered Areas 
Approximately 224 acres of unsewered, dense housing were identified within the watershed (Figure 11). 
This area includes the towns of Advance and Ulen, which are unsewered.  Areas that have at least 25 
houses within a square mile outside of the sanitary district boundaries were classified as dense, 
unsewered areas. 
 
2.7 Hydrology 
Watershed streams, reservoirs, legal drains, floodplains, wetlands, storm drains, groundwater, 
subsurface conveyances, and manmade drainage channels all contribute to the watershed’s hydrology. 
Each component moves water into, out of, or through the system. Their contributions will be covered in 
further detail in subsequent sections. 
 
2.7.1 Watershed Streams  
The Upper Sugar Creek Watershed contains approximately 604.2 miles of perennial streams and 
regulated drains with an additional 199.6 miles of tile drains, underground pipes and artificial channels 
(Figure 12). Of these, approximately 167.8 miles are regulated drains, 436.4 miles are streams and 199.6 
miles are tile drains. The majority of streams in the Upper Sugar Creek Watershed are not regulated. It 
should be noted that regulated drains are maintained by the county surveyor’s office and all of the 
regulated drains within the watershed have both a regular maintenance fund and a regular 
maintenance schedule. Maintenance practices can include dredging with large construction equipment 
to maintain flow, debris removal, and vegetation management both within the regulated drain and the 
riparian zone. As these waterbodies are subject to periodic cleaning, it is important to work with the 
county surveyor to establish priorities for these waterbodies in terms of water quality improvement and 
erosion control. Each time a ditch is cleaned out or maintained, this action increases the amount of 
sediment going downstream towards the mainstem of Upper Sugar Creek.  The unnamed streams 
consist of drains, and private pipes and tiles. 
 



Upper Sugar Creek Watershed Management Plan – Draft 3  17 February 2023 
Boone, Clinton, Montgomery and Tippecanoe Counties, Indiana 

ARN #58550  Page 21 

 

 
Figure 12. Waterbodies by type in the Upper Sugar Creek Watershed. Note legal drains from Boone 
County are not included in this map (10 May 2022). 
 
Sugar Creek flows 22.6 miles from the confluence with Prairie Creek to the mouth of the Upper Sugar 
Creek Watershed. The major tributaries to Upper Sugar Creek include Walnut Fork-Sugar Creek, Prairie 
Creek, Little Sugar Creek, Little Potato Creek, Wolf Creek, With Creek, Bowers Creek, Deer Creek and 
Goldsberry Creek (Table 6). Many additional named streams, creeks and legal drains are present in the 
Upper Sugar Creek Watershed.  Upper Sugar Creek from the tailwaters to the mouth is used for 
recreational kayaking and canoeing as well as fishing, swimming, and aesthetic enjoyment. Several 
tributaries to Upper Sugar Creek are also used for canoeing, kayaking, fishing and aesthetic enjoyment. 
Stakeholders are concerned with maintaining the recreational value of the creeks and have some 
concerns because portions of the watershed have been designated as impaired by IDEM for E. coli, 